Previous Page: 02-32Previous Page Next Page Next Page: 02-34
Part Number Description Quantity Additional Notes Photo Left or Right Hand Steering Left or Right Hand Appears in Stanpart
Hardware Cat?
HB838 Hex Head Bolt 5/16" UNF x 4 3/4" (Extrapolated from Hardware Catalogue No's) 1 No Photo 1
WP8 Plain Light Washer ID 5/16" OD 0.69" 1 No Photo 1
YN2908 Nyloc Nut 5/16" UNF 1/2" Across Flats 0.438" Thick 1 No Photo 1
WP8 Plain Light Washer ID 5/16" OD 0.69" 2 No Photo 1
153497 Adjusting Link 1 □ Up to LD 20,000
No Photo 0
160203 Adjusting Link 1 □ From LD 20,000
No Photo 0
HB829 Hex Head Bolt 5/16" UNF x 3 5/8" 2 No Photo 1
HU838 Hex Head Bolt Size Unknown - Possib 5/16"Diam UNC x 5/8" Long 1 □ Not found in Hardware Catalogue
Possibly 5/16" Diam x 5/8" Long UNC (HU855)
No Photo 1
WP8 Plain Light Washer ID 5/16" OD 0.69" 1 No Photo 1

Notes
No notes found for this page



PDF

Valid HTML 4.01 Transitional